yjamato

Parts List

HIGH SPEED  TOP FEEDING
CYLINDER BED CHAINSTITCH MACHINE

VGS2700-8

MODELS

VGS2740-8 VGS2708-8 VG2730-8

N YAMATO SEWING MACHINE M6, 20,70



K=YV RANDRA

ZDI—Y 1) A MIVGS2740-148S8-8, 15658-8, 164S8-8EHAFETFILICLTA S AN EER L TWE T,
ERTI~16ICRERTEFTILEZTH UL TWVWET,

ER17T~FEBEZELHL TVWET,
IR—=YUZANCEEINTWEI IS —DTHIZRBXARXIBEBERDUTWET,

S 0FH (Parts No. DBICEHINTWET, )

[ ]1AIEONR=YYRMNIHLT, SEEBEINEBRERDUTWVWET,
[ ] AlXIAParts No. RURIEDORIR

¢ FIEONR—YYIKMNIHLT, SEEMENEBRRVETILERDULTVWET,

WRAEIXDED &EE

Y ZDN—=VYYURANCEEINTWIBEEZ SEXDBIE. Parts No.(flZ1F. 3500201)THEWVWLE
R '

Y¢ 0068011 DAL, 0068011 XIF68011 TTHEX T\,

¥ I7PFa—TJENORIIRELERIZFEMSET IV,

BH. CONR—YIVIANOEHEIEIZ, FRICLDEESINDIBENHDEITDOTTTETIWV,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VGS2740-1485S8-8, 15658-8, 16458-8.
The items from No.1 to No.16 contain the standerd model.

The following items included No.17 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you.
% When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents

HR

MISCELLANEOUS COVERS(1) AN—BE (1) 1
MISCELLANEOUS COVERS(2) HIN—RBR (2) 2
MISCELLANEOUS THREAD EYELETS KEEF 3
MISCELLANEOUS BUSHINGS Ty Bk 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM  $tS4 RUT#E®E 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LEi\RUS4EUERE 6
NEEDLE BAR MECHANISM St 7
PRESSER FOOT MECHANISM WIS 8
TOP FEED VERTICAL MECHANISM %Y FTFE 9
TOP FEED ROCKER MECHANISM N DRIk 4 10
TOP FEED DIFFERENTIAL MECHANISM %) EEhigeE 11
SPREADER MECHANISM B U % JL— /i 12
LOOPER DRIVING MECHANISM JL— IR 13
FEED DRIVING CONTROL MECHANISM B ) S 14
FEED DRIVING MECHANISM Y 15
LUBRICATING MECHANISM fEhEE 16
VGS2708-8F-WF11 EXCLUSIVE PARTS Y7EFIERRSE 17
VGS2730-8F EXCLUSIVE PARTS Y7EFIEARE 18
VGS2740-8-WF11 EXCLUSIVE PARTS Y7EFINERSBSE 19
VGS2740-8F-WF11 EXCLUSIVE PARTS Y7EFINERBE 20
EXTRA PARTS 3 2B 21
THREAD STAND RIAH 22
ACCESSORIES 7YY YBER% 23
WARNING LABEL ZEESAI 24
LIST of MAIN SPARE PARTS ITEHRY R b 25
INDEX %3l 26




VGS2700-8



MISCELLANEOUS COVERS(1)
-

HIR—BF&R(1)

]

Ref.No Parts No. Description m % Amt. Req
1 3500201 Top Cover EHNR— 1
2 110045 Screw(M4-0.7 X 12) kxy 7
3 3500430 Top Cover Gasket A=Ky 1
4 0068011 Oil Sight Window I IVEERE 1
5 0020759 Top Cover Seal Plug tAa—E 2
6 3510008 Top Feed Dog Bracket ERUBTSU vk 1
7 120027 Screw(M4-0.7 x 25) Ty 4
8 009748 Screw(M4-0.7 X 12) Exry 2
9 0093864 Seal Plug B 2

10 3100207 Pin(5 x 12mm) e 2
11 3510011 Head Cover Ay RAIR— 1
12 3510012 Head Cover Gasket Ay RAN=RyFY 1
13 110048 Screw(M4-0.7 X 10) kxy 13
14 110060 Screw(M4-0.7 X 4.8) kxy 2
15 390198 “VGS” Emblem VGS TV 7L L 1
16 3500212 Side Cover(Lower) B H/IN—(T) 1
17 3500215 Side Cover Gasket R H/IN—IyF 1
18 3500213 Side Cover Hinge Pin - A VAl ) 1
19 160000 Screw(M3-0.5 x 3) = 2
20 0037164 Spring A3 1
21 3500216 Oil Defender bapiskid 1
22 006233 Screw(M3-0.5 X 5) Exy 2
23 3500211 Side Cover{Upper) RS HN—(E) 1
24 3500214 Side Cover Hook M HN—T v 1
25 110012 Screw(M4-0.7 X b) xRy 1
26 3500217 Extension Cover IVATFvavhN— 1
27 3500007 Wind Guide Plate BEAR 1
28 110013 Screw(M4-0.7 X 8) Exry 3
29 0020137 Drain Hole Seal SHIRFRINRYFY 1
30 005075 Screw(3/8-24 X 8) SHRFRY 1
31 3500005 Oil Reservoir Gasket T IOy Y 1
32 3500004 Oil Reservoir yiik-don 1
33 120016 Screw(M8-1.25 X 20) xRy 4
34 340000 Machine Frame Supporting Bar Ny R I 4
35 2049401 Serial Number Plate BEIL—k 1
36 4109403 Model Plate(See the below) BXIR(TRESHR) 1
37 000726 Rivet IEX§R 4
38 3510047 & Presser Bar Stopper Holder HIBX My /RE 1
39 000665 ¢ Washer Ty 2
40 009750 ¢ Screw(M4-0.7 x 20) xy 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

(1) BUFMR 2 S DB ISR A (7 —

and devices).

s, MRREET)ZBAoE S,

VGS2700-8



VGS2700-8



MISCELLANEOUS COVERS(2)
|

FIX—BEFK(2)

2

Ref.No Parts No. Description m A Amt. Req

1 3500224 Cloth Plate(Large) JO0X7L—KMXK) 1

2 120009 Screw(M4-0.7 X 12) =7 2

3 3500219 Slide Cover BUIR 1

4 3500227 Crank Chamber Cover FThAI— 1

5 3500228 Crank Chamber Cover Gasket FTHANR=RyFx 1

6 130003 Screw(M4-0.7 X 7.3) Yy 7

7 0020759 Top Cover Seal Plug AN 1

8 0020052 Seal Plug B 1

9 3160009 Bracket Cover Gasket TS5y NANR—RyEY 1
10 3160008 Bracket Cover TSy NHIR— 1
11 110045 Screw(M4-0.7 X 12) = 4
12 3500012 Seal Plug B 2
13 0093864 Seal Plug B 2
14 0065275 Seal Plug 5 1
15 000665 Washer vy 2
16 3500255 Stitch Plate Holder tHiRE 1
17 110041 Screw(M4-0.7 x 8) kxy 2
18 3500256 Slide Cover Supplementary Block BYUIRM@EI 7Oy Y 1
19 006202 Screw(M4-0.7 X 6) =87 1
20 330011 Seal Plug(® 4.9 X 4.3) B 4
21 160005 Screw(M6-1 x 8) =7 1
22 3500223 Front Cover Hinge El[E ANl e 1
23 110016 Screw(M4-0.7 X 14) IExy 2
24 170001 Screw(M4-0.7 X 8) = 2
25 300100 Conical Spring Washer M/XR Ty v 4
26 160001 Screw(M4-0.7 X 4) kxy 2
27 3500222 Front Cover(Lower) BIFRF /7/X—(F) 1
28 110013 Screw(M4-0.7 X 8) Fxry 6
29 000015 Nut Fv bk 1
30 3200033 Seal Plug = 1
31 110031 Screw(M4-0.7 X 12) rxy 3
32 000538 Washer A 2
33 3500226 Cushion Jgwgy 2
34 110010 Screw(M4-0.7 X 16) xRy 2
35 3500225 Supplementary Block #wmEH7Av Y 1
36 110022 Screw(M3-05 X 10) xRy 2
37 3500221 Front Cover(Upper) HIBAF 7 /\— (L) 1
38 130002 Screw(M3-05 X 6) Ry 1
39 3500233 Thread Take-up Cover(Front) ALK —(50) 1
40 110002 Screw(M3-0.5 x b) ExY 1
41 007627 Screw(M4-0.7 X 6) kxR 2
42 190078 Screw(M4-0.7 X 5) Ny 1
43 0094201 Cover Latch Spring JNR—=F v FNRX 1
44 110012 Screw{M4-0.7 X 5) =) 3
45 3500008 Oil Cooling Fan Cover BHT 7 HINR— 1
46 3500230 Ball Bearing Holder RNZYv 7T 1
47 3200013 Belt Cover Support NILhNANR—ZT 1
48 3510070 Spacer AN— 1
49 3100630 Folder(Left) EHR(E) 1
50 0095367 Folder Chip ERFv S 1
51 004182 Screw(3/32-56 X 2.5) xry 1
52 3100631 Folder(Right) EHEE) 1

VGS2700-8



VGS2700-8



MISCELLANEOUS THREAD EYELETS
eSS e e e e

REBR

3

Ref.No Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap Y A A | 5
2 0024083 Tension Spring Bushing HRAFF Y FEYIEX 5
3 0030255 Tension Spring(Needle) RAF/ICRER) 3
4 0032952 Tension Spring(Looper, Top Cover) FREF/INRUL—IN 2
5 0090071 Thread Tension Spring Retainer FIAFNRERF v v 7(T) 5
6 000177 Felt 7zl 5
7 0031111 Tension Disc RFFMI 10
8 290029 Tension Post RIBFE 5
9 0090812 Tension Post Ferrule REFEREL 5

10 3500287 Tension Disc Separator B AR 1
11 0090856 Tension Disc Eyelet HRATIHRE 5
12 0090807 Thread Lead-in Guide RIABFERE 5
13 3500286 Tension Post Support RIBFE 1
14 110013 Screw(M4-0.7 x 8) bxy 9
15 3500284 Thread Guide Plate HREANIR 1
16 0020119 Thread Eyelet Pipe(Short) HIE/ 7 (5E) 2
17 3500285 Thread Eyelet Pipe Holder FOE/A THI 1
18 3500450 SP Device, C. Set S PEE(HR) 1
19 3500281 Needle Thread Eyelet Bracket $HRES 1
20 350009 Tapping Screw(3 X 6mm) TRy 2
21 3100384 SP Container SPHVY 1
22 3100386 Felt SPZ7ziLbk 1
23 3500451 Needle Thread Eyelet e 3
24 110054 Screw(M3-05 x 3.5) Exy 8
25 3500269 Top Cover Thread Eyelet(Upper) Y SRaE (L) 1
26 110009 Screw{M4-0.7 x 8) Exy 4
27 3500202 Needle Thread Take-up Guard HrgUIa—R 1
28 130003 Screw(M3-0.5 x 6) =) 2
29 3500466 Needle Thread Guide gRZ2T 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X 6) xRy 1
32 3500270 Top Cover Thread Guide #iUREAR 1
33 3500238 Eyelet Holder Stopper HLKRERZ b v 1
34 3500271 Top Cover Thread Eyelet BV NRTFRE 1
35 001818 Tension Post REFE 1
36 0037108 Top Cover Tension Disc JNFAF I 4
37 0035813 Top Cover Tension Spring B REBF/R 1
38 000360 Nut +v bk 1
39 3500232 Thread Take-up Eyelet Bracket NLKRER 1
40 3500234 Thread Take-up Cover(Rear) HLHIRN—(18) 1

Ref. No. 41 to 55  See the following page.

VGS2700-8



VGS2700-8



MISCELLANEOUS THREAD EYELETS
-

RERR

3

Ref.No Parts No. Description m f Amt. Req
41 006202 Screw(M4-0.7 X 6) xRy 2
42 3500237 Latch Spring T wFINR 1
43 3500240 Thread Take-up Eyelet Holder T L HRER 1
44 170010 Screw(M4-0.7 X 4) xRy 1
45 300100 Conical Spring Washer m/XRIv v 1
46 000669 Washer Ty 1
47 3500245 Thread Take-up Eyelet(Left) N LRE(E) 1
48 3500246 Thread Take-up Eyelet(Right) NLRKEER) 1
49 110027 Screw(M2.5-045 x 3.5) ERY 2
50 3500242 Looper Thread Guide IL—IRAREN 1
51 3500247 Looper Thread Eyelet N—IUNRFRE 1
52 0032426 Looper Thread Retainer Spring INGRFINR 1
53 170042 Screw(M3-0.5 x 5) Exy 1
54 3500250 Looper Thread Eyelet(Center) JU—J B () 1
55 3500249 Looper Thread Eyelet(Right) JL—/RIE(R) 1

VGS2700-8



~. /»' P
NN,

T O
5 ~L -

VGS2700-8



MISCELLANEQOUS BUSHINGS
|

Twv 1 BER

4

Ref.No Parts No. Description m 4 Amt. Req
1 110116 Screw(M10-1.5 x 4) xRy 1
2
3
4 310106 Laced Wire{(® 3 X 130mm) -l 1
5 3160158 Presser Bar Bushing Bigs7vya 1
6 3204021 Qil Seal AAIW2—I 1
7 3500095 [3100100] Spreader Driving Bar Bushing BURIL—IET vV 1
8 0063055 Oil Seal AN 1
9 3500050 Oil Seal FAIW—I 1

10 3500044 Needle Thread Take-up Bushing(Front) ki@~ v > 1 (1) 1
11 3500045 Needle Thread Take-up Bushing(Rear) $HhigUEHTy 1 (8) 1
12 3500047 Spreader Driving Shaft Bushing(Left) &l RkIL—/ET v 2 () 1
13 3500048 Spreader Driving Shaft Bushing(Right) &fU5g/L—/UET v > 21 (R) 1
14 3500041 Oil Seal FAIL—I 2
15 3500046 Foot Lifter Lever Bushing BLEsra7v>a 2
16 000195 Oil Wick(No. 4-175mm) SHS 1
17 3500021 Lower Shaft Bushing(Left) TE#T v a(k) 1
18 3500407 Oiling Felt WBWhoz)Lk 1
19 3500040 Oil Seal A= 1
20 3500022 Lower Shaft Bushing(Right) TEHTvYa(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) EUETE@MT Y > a(E)Y 1
22 3500039 Oil Seal A= 2
23 3500031 Feed Bar Lift Shaft Bushing{Middle) BEYET@HMTvya(h) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) KU ET#MT Y Y a(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) EUET Y ¥ (k) 2
26 3500028 DifferentialFeedBar ShaftBushing(Middle) Bl V&7 v < 2 (F) 1
27 3500029 DifferentialFeed Bar ShaftBushing(Right) BIxUE T v > 1 (H) 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET Y 2 a () 1
29 3500027 Feed Bar Shaft Bushing(Right) EVET Yy a1 (hH) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #%U L/\—87 v 1 (k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #3XY L/NX—87v ¥ 1(R) 1
32 3500033 Needle Guard Holder Bushing(Front) #S5 &7 v > 2 (8l) 1
33 3500034 Needle Guard Holder Bushing(Rear) #Z7&7v Y1) 1
34 3500035 Differential |Lever Shaft Bushing(lLeft) ZEL/\—87 v > (k) 1
35 3500036 Differential |.ever Shaft Bushing(Right) Z&jL /\—&7 v > 2. (A) 1
36 3100006 Seal Plug i 2
37 3500037 Looper Driving Shaft Bushing(Front) JL—/X87 v > 2 (80) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/¥@#7 v & 1 () 1
39 3204020 Oil Seal FAIL2—I 1
40 3160022 Top Feed Shaft Bushing ERUEHTyy o 2

Ref. No. 41 to 61

See the following page.

VGS2700-8



VVVVV 00-8



MISCELLANEOUS BUSHINGS
- -

Jv 1 BR

4

RefNo Parts No. Description m A Amt. Req
41 3160023 Vertical Motion Shaft Bushing(Right) XU EFT#7 v a(h) 1
42 3160024 Top Feed Rocker Shaft Bushing(Right) 3% U gi##Eh 7 v > 2. () 1
43 3160027 Adjusting Shaft Bushing RS Y Y1 1
44 0032684 Qil Seal A= 1
45 3160025 Rocker Drive Shaft Bushing(Left) BILERENE 7 > 2 () 1
46 3160026 Rocker Drive Shaft Bushing(Right) B EREE Ty ¥ a2 (h) 1
47
48 0020051 Seal Plug g 1
49
50
51 3510050 Eye Guard, C. Set 7 A F— R (#H) 1
52 3510051 Finger Guard T HAA—FR 1
53 170010 Screw(M4-0.7 X 4) =87 1
54 300100 Conical Spring Washer mRx Ty 2+ 1
55 000669 Washer AV 1
56 3100272 Cushion Jwayv 1
57 3510052 Eye Guard FAH—R 1
58 110076 Screw(M3-0.5 X 6) xRy 2
59 000014 Washer vy 2
60 000397 & Oil Wick{® 2 X 1Tmm) SHR 1
61 3500096 ¢ Sponge MRARY Y 1

VGS2700-8



&\ 26 * \ 33
S Ry

VGS2700-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM &3 RO T e

5

RefNo Parts No. Description m A Amt. Req
1 3500101 Pulley 7Y 1
2 300005 Washer Tvy 1
3 120012 Screw(M6-1 x 20) kxy 1
4 160005 Screw(M6-1 x 8) Exy 4
5 160007 Screw(M6-1 x 6) = 4
6 3500104 Qil Cooling Fan Unit BT 7> 8) 1
7 160001 Screw(M4-0.7 X 4) kExy 4
8
o 3260010 Main Shaft Sprocket(Lower) NRILNT=YU(TF) 1

10 3100131 Ball Bearing(Middle) R—ILRFZ YU 7 (F) 1
11 3100132 Lower Shaft(Right) T8 () 1
12 3100122 Oil Pump Driving Worm VA —I 1
13 3100127 Counterweight(Small) INTGURATIA SN 1
14 110009 Screw(M4-0.7 X 8) =) 2
15 3100123 Ball Bearing(Left) R—ILRF Y VT (k) 1
16 3500109 Lower Shaft(Middle) TEh(P) 1
17 160004 Screw(M6-1 X 4.8) =87 2
18 001107 Spring Pin(® 2 X 6mm) APV 7Ey 4
19 3500456 Lower Shaft(Left) T#i(E) 1
20 310100 Oil Wick{(® 4.4 x 100mm) SHAS 1
21 160003 Screw(M5-0.8 X 5) Ry 1
22 3500165 Needle Guard Eccentric HZrIxt> 1
23 3500166 Needle Guard(Front) Lever #5245 (a0) e 1
24 110022 Screw(M3-0.5 X 10) Fxy 2
25 3500413 Felt 7zl 1
26 3100241 Needle Guard(Front) Holder #HZTEDE 1
27 3139200 Needle Guard{Front) #3524 (80) 1
28 110036 Screw(M3-0.5 x 6.5) =3 2
29 3500167 Needle Guard(Rear) Lever #3524 (1) B 1
30 3100245 Needle Guard(Rear) Holder HZTRAE 1
31 3509202 [3109201] Needle Guard(Rear) HZT(18) 1
32 3500419 Needle Guard Lever Cover gl AN 1
33 110012 Screw(M4-0.7 X 5) Exy 2

VGS2700-8



33
A
€2

>
o
“.
AN R b@ 2/ 4
e DR\ %9 &
2\ Y
% &
5 2
& é
P 3
S &K
23
2
3
£
&
< 3
&3
3
Rt
2
NZ4
N
\
B &
) \
) g

VGS2700-8



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#& O'sthig!) #is

RefNo Parts No. Description @ & Amt. Req
1 3500051 Handwheel N Rk =)L 1
2 000989 Handwheel Mark INY RIRC—)bN—2 1
3 160005 Screw(M6-1 X 8) xRy 5
4 160007 Screw(M6-1 X 6) Xy 16
5 0092305 Magnet N7xRY bk 1
6 3500054 Ball Bearing R=ILRFUVT 2
7 3100129 Handwheel Adapter TETE 1
8 3510045 Timing Belt(550-5GT-12) HFAZIRIL B 1
9 3260011 Upper Shaft Sprocket(Upper) NI F—=U (L) 1

10 3500069 Timing Belt(384-3GT-8) LIV IRILN 1
11 3500068 Upper Shaft Sprocket(Upper) RILEF—=VY(E) 1
12 3100275 Upper Shaft(Right) TEE) 1
13 3100283 Upper Shaft Joint LR 1
14 3500448 Oil Sleeve AALIWAI—=T 1
15

16 310040 Oil Wick S 1
17 3510025 Upper Shaft(Left) () 1
18 3500444 Connecting Rod, C. Set iy 0w RER) 1
19 3500445 Needle Thread Take-up Eccentric HRUIFEY 1
20 160003 Screw(M5-0.8 x 5) IExy 5
21 3500446 Connecting Rod grRigUOY R 1
22 120001 Screw(M4-0.7 X 14) IR 2
23 3500066 Driving Lever #igY i 1
24 120013 Screw(M6-1 X 15) =8 2
25 2100218 Driving Shaft Thrust Ring AZANIYY 1
26 000555 Washer Ty iy 1
27 000600 Spring Washer A7V T Ty 1
28 120015 Screw(M5-0.8 X 10) xy 1
29 3500065 Driving Shaft fRig B 1
30 3500067 Bracket HREUE 1
31 000667 Spring Washer ATV T Ty v 1
32 3500465 Needle Thread Take-up HARBRURE 1
33 110106 Screw(M4-0.7 X 5.7) Exy 2
34 3500442 Collar Hho— 1
35 110135 Screw(M5-0.8 x 7) xRy 1
36 310132 [310124] Oil Wick(® 4.2 X 20mm) SHAS 1
37 3500062 Upper Shaft Sleeve, C. Set LER Y —7(#8) 1
38 3500064 Upper Shaft Sleeve L@y —7 1
39 160004 Screw(M6-1 x 4.8) xRy 1
40 0093154 Ball Bearing R—ILRF U 2

Ref. No. 41 to 52

See the following page.

VGS2700-8



T
o
B )
@ P38
233| [
' %
S (%%
-
g £
g 022
4 2
3
&3
2
%
%
2 =2
R
G
23 Lo
&3 \
2N
:2
\\_\ \“
O @
)
& ), |

VGS2700-8



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L@k Udthig V&% 6
e

Ref.No Parts No. Description m A Amt. Req
41 3500072 Adapter(Right), C. Set 7575 (R) () 1
42 3500073 Ball Bearing R—=IRF YT 1
43 3500076 Adapter FPETE 2
44 3500071 Looper Thread Take-up Shaft FigY S LB 1
45 3500070 Thread Take-up Shaft Sprocket(Lower) NJL k77— U (T) 1
46 3500074 Adapter(Left), C. Set T 7Y (E)(FE) 1
47 3500075 Ball Bearing R=IRFYVT 1
48 3120072 Looper Thread Take-up W—IRREAF N L 1
49 006212 Screw{M5-0.8 X 6) =85 2
50 310099 Oil Wick{® 3.3 X 30mm) SR 1
51 110067 Screw(M5-0.8 x b) xy 1

52 160041 [160003] Screw(M5-0.8 x 8)[M5-0.8 x 5] Xy 1

VGS2700-8



VGS2700-8



NEEDLE BAR MECHANISM
e

HERE

-

Ref.No Parts No. Description m A Amt. Req
1 330017 Seal Plug B 1
2 3500310 [3500089] Needle Bar & Needle Bar Bushing, C.Set  #t#& - #HE7 v > 2 (1) 1
3 3500100 [3200111] Needle Bar Bracket sHiEiaF 1
4 110035 Screw(M4-0.7 x 10) b=xy 1
5-1 0093356 & Needle Clamp(48) g1k X 1
5-2 0093357 Needle Clamp(56) #H1EX 1
5-3 0093358 & Needle Clamp(64) g1k X 1
6  —-————- Needle(UY X 128 GAS) & 3
7 0093365 Top Cover Thread Eyelet B ol 1
8 001900 Screw(1/8-44 x 2.4) jI= ) 4
9 3508150 [3508128] Stitch Plate £k 1

10 009142 Screw(9/64-40 X 4.8) Exy 2
11 3500615 Counterweight INSVATIA b 1
12 110011 Screw(M5-0.8 X 10) =87 1
13 160029 Screw(M8-1.25 x 8) =) 2
14 3500091 Connecting Rod, C. Set #EOY RER) 1
15 3200112 Connecting Rod gHEOY R 1
16 0093212 Roller Bearing Z—RIRFIT 1
17 3500617 Eccentric Pin Plate IFtrEYL—k 1
18 130002 Screw(M3-0.5 X 6) 137 1
19 3500616 Eccentric Pin HHETrevEy 1
20 000309 Felt(2.5 x 3 x 30mm) 7Lk 1
21 330000 Seal Plug B 1
22 3240015 Needle Bar Guide, C. Set SR () 1
23 3240016 Needle Bar Guide #HEZERN 1
24 0093186 Slide Block HERAEN 1
25 009750 Screw({M4-0.7 x 20) D ERY 2
26 3100338 Sponge BWHmARYY 1
27-1 3508154 & Stitch Plate Tongue(48S8) gk 1
27-2 3508155 @ Stitch Plate Tongue(56S8) SR 1
27-3 3508156 & Stitch Plate Tongue(64S8) R 1
28 004182 & Screw(3/32-56 x 2.5) =) 1

VGS2700-8



VGS2700-8



PRESSER FOOT MECHANISM
|

IR

8

RefNo Parts No. Description m % Amt. Req
1 0077270 Presser Spring Regulator WIREmRY 1
2 000445 Lock Nut AOvo+whk 1
3 0065372 Presser Bar Spring(Outer) HTH/NR(X) 1
4 3160163 Presser Bar Connecting Bracket HItiay 1
5 110035 Screw(M4-0.7 x 10) kxy 1
6 3240026 Presser Bar Guide BIBEEN 1
7 110001 Screw(M4-0.7 x 54) kxy 2
8 0060142 Presser Bar Spring{inner) TR 1
9 3100110 Presser Bar W 1

10 0093611 Oil Protector Ring WUy~ 1
11 3100310 Collar{(Q@ x 17 X 7mm) no— 1
12 150001 Screw(M4-0.7 X 4) ERY 1
13 0020271 Thread Chain Cutting Knife FrAVhAVE 1
14 110054 Screw(M3-05 X 3.5) =7 1
15-1 3517002 & Presser Foot, C. Set(48) T () 1
15-2 3517003 Presser Foot, C. Set(56) T (%) 1
15-3 3517004 & Presser Foot, C. Set(64) T (fH) 1
16 110004 Screw(M3.5-0.6 % 8) =7 1
17 3107303 Presser Foot Spring(Left) JNBI/RER(E) 1
18 130016 Screw(M2.5-0.45 X 6) =87 2
19 3247022 Presser Foot Hinge Pin(56) HrevIrdy 1
20 110084 Screw(M35-05 x 4.2) bRy 1
21 000327 Lock Nut OvoFvhk 1
22 003302 Adjusting Screw(1/8-44 x 11) ARy 1
23-1 3517037 Fabric Presser (width 15.9mm) HET 1
23-2 3517038 Fabric Presser (width 19mm) HiIRT 1
24 170058 Screw(M2-04 x 2.5) xRy 1
25 3517031 Fabric Presser Spring TR 1
26 2150112 Spring Holder INRZZT 1
27 3517032 Fabric Presser Shaft mIERIH# 1
28 160033 Screw(M2.5-045 x 3) kExy 1
29 3160090 "Presser Bar Lifter Link BIHY 1
30 3510063 Guide Lifter Link EXRYEBAHCRHY 1
31 170041 Screw(M5-0.8 x 3.5) XY 3
32 3500300 Lifter Shaft BB 1
33 2100267 Collar{10 x 17 X 8mm) ho— 1
34 160001 Screw(M4-0.7 X 4) xRy 2
35 3500293 Lifter Shaft Lever BIBsmlL/\— 1
36 005650 Screw(M5-0.8 X 14) kxY 1
37 0068181 Spring JATS 1
38 3500294 Lever Link LiR=U>y 1
39 3160091 Guide Lifter Link(Upper) EEVEACRRBY (L) 1
40 110009 Screw(M4-0.7 x 8) Exy 2

Ref. No. 41 to 64

See the following page.

VGS2700-8



58

=)

\
ey
\

VGS2700-8



PRESSER FOOT MECHANISM
|

TS

8

Ref.No Parts No. Description m A Amt. Req
417 000538 Washer AR o 2
42 3500291 Lifter Lever WIHTLIIN— 1
43 000487 Wave Washer A A 2
44 300005 Washer A 1
45 120010 Screw(M6-1 x 10) jI=87 1
46 2110361 Spring PAN=3 1
47 3500305 Cap vy / 1
48 2100194 Lifter Lever Holder BrEsLIN—5B 1
49 340003 Knock Pin(® 5 x 20mm) vy 1
50 3500295 Lifter Lever Stopper HITHETLIKA—=Z MR 1
51 120006 Screw(M6-1 X 12) kxy 2
52 000206 Lock Nut OvoFwvhk 1
53 110118 [1TT0021] Screw(Mb-0.8 x 22)[M5-0.8 x 18] =8 1
54 3500299 Tension Release Lever Connector FHE X BlERE R 1
55 170038 Screw(M4-0.7 X B) =S 1
56 170009 Screw(M4-0.7 x 4) jI=37) 1
57 3100533 Tension Release Lever B A B 1
58 120001 Screw(M4-0.7 X 14) jl =) 1
59 3500292 Tension Release Shaft HIE A Hh 1
60 0063515 Thread Pull-off Lever HIEALI— 1
61 000690 Spring Pin(4 X 16mm) AV 274 <% 1
62 0094390 Tension Release Adjusting Eccentric  #& X R IO 1
63 0095334 Swing-proof Spring B/ V% 1
64 001170 Screw(9/64-40 X 12) xRy 1

VGS2700-8



VGS2700-8



TOP FEED VERTICAL MECHANISM
e

XV ETHE

9

Ref.No Parts No. Description m & Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set = F A K (#8) 1
2 3160034 Vertical Motion Eccentric Bl i = 5 % 1
3 160003 Screw(M5-0.8 x 5) xRy 6
4 3510018 Vertical Motion Connecting Rod EFAOv R 1
5 120049 Screw(M4-0.7 X 16) kxy 2
6 3510029 Connecting Rod Pin Plate Oy REYFL—b 1
7 130002 Screw(M3-0.5 X 6) xRy 1
8 3510027 Vertical Motion Adjusting Arm, C. Set T 33808 (1) 1
9 3510028 Connecting Rod Pin ETFOv REY 1

10 300000 Washer A Ao 1
11 000206 Nut +Tvk 1
12 3160036 Vertical Motion Adjusting Arm LT ERER 1
13 120013 Screw(M6-1 X 15) kxy 1
14 2100137 Collar(12 x 20 x 10mm) HZ7— 1
15 000740 Seal Plug 55 2
16 3160037 Vertical Motion Shaft ik ETE 1
17 3160039 Thrust Plate AZANTL—F 1
18 3160038 Retaining Ring AbyZFUy 1
19 3510038 Vertical Motion Rocking Arm XY ETIRY R 1
20 140004 Screw(M6-1 X 16) xRy 1
21 160000 Screw{M3-0.5 x 3) Ry 6
22 3510039 Rocking Arm Link wUBY>o 1
23 310068 Oil Wick(No.2-120mm) SHR 1
24 3160098 Oil Wick Presser SR 1
25 110023 Screw{M2-0.4 x 3.5) =) 1
26 3510037 Link Pin >y 3
27 3510020 Top Feed Dog Bar Guide, C. Set EXYUEBHTA RFE) 1
28 3510021 Top Feed Dog Bar Guide Arm EEVEH1 R 1
29 2100288 Guide Arm Pin A4 REE> 1
30 3510022 Top Feed Dog Bar Guide ExUsHAR 1
31 3510024 Top Feed Dog Bar xEVE 1
32 160006 Screw(M3-0.5 X 6) E=xy 2
33 3160104 Thrust Plate AZAMIL—h 1
34 0068202 Retaining Ring AbhyZUry 1
35 160001 Screw(M4-0.7 X 4) kry 1
36 3160092 Guide Stop ERUBHIT RISV 1
37 3160103 Guide Arm Shaft AR @i 1
38 3200086 Collar(8 x 13 X 6mm) No— 1
39 180033 Screw(M6-1 X 5) Ry 1
40 004272 Adjusting Screw(M10-0.75 x 44) HERY 1

Ref. No. 41 to 74

See the following page.

VGS2700-8



VGS2700-8



TOP FEED VERTICAL MECHANISM
]

XY ETHE

9

Ref.No Parts No. Description m 4 Amt. Req
41 100007 Lock Nut OvoFwvhk 2
42 3510062 Top Feed Dog Press Spring LERVBIRX 1
43 3510059 Top Feed Dog Bar Bushing ERVEBETyYa 1
44 3510060 Top Feed Dog Bar Bushing Holder xUETvyya 1
45 005650 Screw(M5-0.8 X 14) 1= 2
46 3160124 Top Feed Dog Presser Bar LExUESHTE 1
47 3510030 Top Feed Dog Bar, C. Set & YUERR) 1
48 3510031 Top Feed Dog Bar VU 1
49 3510032 Top Feed Dog Bar Link EEUEYVY 1
50 3510034 Top Feed Dog Bar Link Pin ExUBYYIEY 1
51 000278 Oil Wick(25b x 25 x 18mm) pa Y 2
52 2100176 Top Feed Dog Bar Pin ExEVEBEY 1
53 3510033 Top Feed Dog Link Pin E®RYY Y 1
54 3160120 Oil Leakage Proof Cover 558 /N — 1
55 3160114 Cover Support BrmA/IN—YR— 1
56 3510040 Spring Holder NEXB2TE 1
57 - 009747 Screw(M4-0.7 X 10) jl =87 2
58 3510041 Auxilary Top Feed Dog Spring LRURBI/R 1
59 3160116 Top Feed Dog Bar Seal LExEUEY—I 1
60 3510057 Seal Support Lo R— R~ 1
61 110002 Screw(M2-0.4 x b) = 4
62 110115 Screw(M2-0.4 x 85) Exy 2
63 3510035 Top Feed Dog Holder EXRVEHEE 1
64 190077 Screw(M4-0.7 X 10) kxry 1
65 3519010 Top Feed Dog &Y 1
66 009779 Screw(M3-0.5 x 6) xRy 1
67 000014 Washer A 1
68 160007 Screw(M5-0.8 X 6) xRy 2
69 35710043 & Guid Bracket A1 RTSTvy k 1
70 3510044 ¢ Top Feed Dog Bar Guid(Right) EEUEAC RE) 1
71 3160109 & Top Feed Dog Bar Guid(Left) EREVEHA R(E) 1
72 120001 & Screw(M4-0.7 x 14) Exry 2
73 160001 & Screw(M4-0.7 x 4) xRy 2
74 310079 & Oil Wick piz Y 1

VGS2700-8



10

VGS2700-8



TOP FEED ROCKER MECHANISM
e

ExVmREe

10

Ref.No Parts No. Description m A Amt. Req
1 3160173 Top Feed Rocker Drive Shaft 3%V s EREhE, 1
2 000740 Seal Plug B 4
3 2100137 Collar(12 x 20 x 10mm) h>— 2
4 160003 Screw(M5-0.8 x 5) xRy 8
5 3160056 Top Feed Arm, Complete Set XU BB (1R) 1
6 3160057 Top Feed Regulator Arm b3V RE 1
7 120013 Screw(M6-1 X 15) xRy 2
8 3160058 Slider 214 1
9 3160051 Rocker Shaft Lever WarRR:N1Ee -3 0T 1

10 3160038 Retaining Ring Ay FU2y 2
11 3160039 Thrust Plate AZANZL—h 2
12 3160064 Top Feed Rocker Arm Link BigEUEY >0 1
13 160001 Screw(M4-0.7 x 4) kxy 2
14 2120082 Slider Pin A4 TEY 1
15 0026413 Spacer ANR—1 1
16 3160061 Slider Lever, C. Set 245 LI—(#) 1
17 3160062 Slider Lever A7A4F LI~ 1
18 0026099 Slider Lever Block y:=:Fl 1
19 2120083 Spacer ZAR—H 1
20 0033024 Retaining Ring Ay FUT 1
21 3160063 Slider Link RS54 FTIUVD 1
22 0026081 Link Pin Doy 3
23 160030 Screw(M3.5-0.6 X 3) xRy 1
24 3160071 Slider Lever Pin 24T LNR—EY 1
25 3160070 Slider Lever Holder AZATLNR—& 1
26 160007 Screw(M6-1 X 6) R 2
27 009977 Screw(M6-1 x 30) xRy 2
28 3100207 Pin(5 X 12mm) ey 2
29 3160065 Top Feed Rocker Arm(Right) 3V iRk (h) 1
30 160000 Screw(M3-0.5 X 3) xRy 4
31 3160066 Top Feed Rocker Shaft L3RRI E 1
32 3510023 Top Feed Rocking Arm Ui Y B 1
33 140004 Screw(M6-1 x 16) Exy 1
34 3510039 Rocking Arm Link wkUBRY > Y 1
35 310068 Oil Wick{No.2-120mm) SH 1
36 3160098 Oil Wick Presser HSHET 1
37 110023 Screw(M2-04 x 3.5) Ry 1
38 3510037 Link Pin Yoy 1
39 3160049 Driving Connecting Rod, C. Set bz U g0y REE) 1
40 3160050 Driving Connecting Rod ExUEEROY R 1
41 120049 Screw(M4-0.7 X 16) =37 2
42 3160054 Top Feed Eccentric E)ITFEY 1
43 3160052 Top Feed Dog Link Pin ExEUUYIEY 1

VGS2700-8



11

VGS2700-8



TOP FEED DIFFERENTIAL MECHANISM
-

XV EB#RE

11

RefNo Parts No. Description m & Amt. Req
1 3160085 Differential Feed Graduation LU BEIR 1
2 009784 Screw(M6-1 X 10) = 2
3 3160086 Adjusting Knob HEIY Y =E 1
4 160001 Screw(M4-0.7 X 4) Ry 3
5 3240091 Adjusting Screw Ry 1
6 3240087 Adjusting Pin BEIE > 1
7 3160088 Stop Block AbhvZ70vY 1
8 2100259 Adjusting Spring ELE(TANES 1
9 0034293 Retaining Ring AbhyFUyT 1

10 009751 Screw(M5-0.8 X 10) bRy 2
11 000669 Washer AV 1
12 180012 Screwed Pin(M4-0.7 X 3) Erxy 2
13 0077179 Retaining Ring ARy FU>T 1
14 3240086 Differential Feed Pointer XU siEst 1
15 110054 Screw(M3-0.5 X 3.5) Ry 2
16 3160084 Adjusting Outer Link xVE#RAY Y 1
17 006202 Screw(M4-0.7 X 6) =37 1
18 170010 Screw(M4-0.7 X 4) xRy 1
19 3160073 Slider Link Lever ATV LIR— 1
20 160003 Screw(Mb5-0.8 X 5) Ry 2
21 0095027 Retaining Ring AhyFUT 1
22 3160077 Thrust Plate AZANTL—hK 1
23 3160074 Adjusting Lever Spring L/V—/R% 1
24 3160076 Adjusting Shaft AR 1
25 0020538 O-ring(P7) ouvy 1
26 3160080 Top Feed Dog Adjusting Lever ExEvgikL/N— 1
27 160021 Screw(M5-0.8 X 6) xRy 1
28 3160082 Adjusting Lever Hinge EEUEIBLI—-EYY 1
29 000426 Washer Ty Iy 1
30 3160081 Hinge Holder evis 1
31 110011 Screw(M5-0.8 X 10) Exy 2
32 0085710 Spring RG-S 1
33 3510055 Spring Latch A S 1
34 110094 Screw{M4-0.7 X 6) Ry 2

VGS2700-8



12

VGS2700-8

Y
<%

12




SPREADER MECHANISM

i I — IS

12

Ref.No Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set Y T+t EE) 1
2 3500082 Spreader Eccentric 2 e o e 1
3 160003 Screw(M5-0.8 X 5) R 2
4 3500084 Spreader Connecting Rod Oy R 1
5 110009 Screw(M4-0.7 X 8) IExRY 1
6 300006 Washer AR 1
7 3100309 Adjusting Lever Pin FEILN—E > 1
8 000528 Washer AR A 1
9 100003 Nut(M6-1.0) PV S 1

10 3500086 Spreader Adjusting Lever B EREEL /N— 1
11 120013 Screw(M6-1 %X 15) xRy 1
12 3160138 Driving Shaft JL—/ 1
13 0032646 Collar(12 x 20 x 8mm) NS— 1
14 009604 Screw(11/64-40 X 5.5) =% 2
15

16 3100305 Rocking Arm IL—IURY B 1
17 160007 Screw(M6-1 X 6) Ry 2
18 0063051 Rocking Pin =R EY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) SHS 1
20 0063053 Spreader Bar W—/X8 1
21 0063056 Bushing Ring Tvalvy 1
22 0063057 Collar(10 X 18 X 7mm) ho— 1
23 009526 Screw(9/64-40 X 4.4) Ry 2
24 3100307 Spreader Holder HURIL—/IAE 1
25 3509320 Spreader BiYRIL—X 1
26 110031 Screw(M4-0.7 X 12) Ty 2
27 2100218 & Thrust Ring RAZARNYVY 1
28 3500097 & Thrust Sheet(Small) RAZARY— KN 1

VGS2700-8



VGS2700-8



LOOPER DRIVING MECHANISM
|

JL— s

13

RefNo Parts No. Description m A Amt. Req
1-1 3109302 & Looper(48) JL—J% 1
1-2 3109300 Looper(56, 64) =R 1
2 110120 Screw(M3.5-0.6 X b) Ry 1
3 3100555 Looper Holder JL—IRA 1
4 110039 Screw(M3.5-0.6 X 10) Wy 1
5 300500 Spacer(Fiber) AR—H (T 7AIN) 3
6 3500320 & Looper Bar & Looper Bar Bushing,C.Set  JL—/VE - JL—/WET vy 22 () 1
7 160024 Screw(M6-1 X 8) xy 2
8 3500274 Looper Thread Eyelet(Left) IL—I1GRE(E) 1
9 110101 Screw(M3-05 X 3) Ry 1

10 0010017 Bamboo Joint N> TikE 1
11 3500426 QOil Tube(3 X 5 x 110mm) AANFa—7 1
12 3100205 O-ring{P12) RV 274 1
13 3500179 Looper Bar Guide W—REAAR 1
14 3100157 Slider A1 1
15 3100158 Slider Holder 274 TBRfGE 1
16 110005 Screw(M35-0.6 x 12) xy 2
17 3100159 Slider Presser AZA TR 1
18 160001 Screw{M4-0.7 x 4) xy 1
19 3500180 Thrust Washer AZARTYI ¥ 2
20 330016 Seal Plug B 2
21

22 3500178 Slide Block A4 R7Ov Y 1
23

24 110019 Screw(M5-0.8 x 3.5) jl= 87 1
25 300000 Washer A 2
26 100002 Nut FTwhk 1
27 3500458 Looper Rocker Connecting Rod, C. Set JL—/ a0y R (#) 1
28 3500459 Looper Rocker Regulating Eccentric  JL—/(RIIF Y 1
29 160003 Screw(M5-0.8 x 5) kxy 1
30 0065389 Roller Bearing Z—RNIRFUT 1
31 3100149 Looper Rocker Connecting Rod JL—REIEOY R 1
32 3100151 Looper Rocker Adjusting Pin YAV IE: =11 1
33 340001 Spring Pin{¢ 1.5 X 4mm) A7V Ty 1
34 3500460 Looper Connecting Rod J—xavy R 1
35 110043 Screw(M4-0.7 X 14) jl= ) 2
36 120049 Screw(M4-0.7 x 16) kxy 2
37 2110191 Connecting Rod Swing-proof RL LEX 2
38 3100142 Looper Driving Lever JU—/XEhBE 1
39 160043 [160029] Screw(M8-1.25 x 8)[M8-1.25 x 8] kY 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm JL—/RY B 1
42 120013 Screw(M6-1 X 15) TRy 1
43 3100146 Thrust Washer ATSARNTY ¥ 3
44 3100145 Thrust Roller Bearing RAZANRFYY 2
45 3500172 Looper Shaft JL— /K8 1
46 000740 Seal Piug B 2
47 000623 Gasket IRy F 1
48 3500461 Looper Connecting Rod, C. Set JL—XOw R (#A) 1
49 3500309 ¢ Oil Seal A=) 1

VGS2700-8



VGS2700-8



FEED DRIVING CONTROL MECHANISM
)

AIs Y RIS

14

RefNo Parts No. Description m A Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set g% Y SAEiEL(18) 1
2 3500148 Differential Feed Rocker Arm B U FR RN 1
3 120011 Screw(M6-1 x 18) kY 2
4 3500149 Differential Regulating Slider BRUAESRA S 1Y 1
5 3500152 Differential Link =gy 1
6 3500154 Differential Feed Regulating Link ApE YUY > o 1
7 3200215 Retaining Ring Ay Uy 2
8 3500146 Differential Feed Shaft Arm Bk L) #hiE 1
9 310096 Oil Wick(¢ 5 X 130mm) SHS 1

10 3500144 Differential Feed Shaft BIX Y B 1
11 2100249 Connection Bushing(Front) BIEU YUY Ty () 1
12 3500143 Differential Feed Bar Connection BIxEY U 1
13 300000 Washer AR o 2
14 110046 Screw(M5-0.8 X 12) Exy 1
15 110021 Screw(M5-0.8 X 18) bRy 1
16 3500142 Connection Bushing(Rear) EEY Y YT Ty ) 1
17 3509007 Differential Feed Dog g 1
18 3509005 Main Feed Dog #ixY 1
19 110004 Screw(M3.5-0.6 X 8) kxy 2
20 3500151 Linear Block y=rJavy 1
21 3500150 Linear Guide UZFHAR 1
22 160001 Screw(M4-0.7 X 4) kR 3
23 3500153 Linear Link D=rJi>vy 1
24 0068202 Retaining Ring ANy FZUT 2
25 2100253 Linear Link Pin DZzrFUyoy 1
26 3500155 Differential Feed Lever(Left) EZBLI/IK—(E) 1
27 160007 Screw(M6-1 X 6) sy 1
28 3500156 Differential Feed Lever Shaft ZEL/N—H# 1
29 2100267 Collar(10 x 17 X 8mm) No— 1
30 3500157 Spring JAN-3 1
31 340003 Knock Pin(¢ 5 x 20mm) R 1
32 3500158 Differential Feed Lever (Right) ZEL/IN—(H) 1
33 000690 Spring Pin(@ 4 x 16mm) 2T Ty 1
34

35 000010 Conical Spring Washer miRxIv vy 1
36 3500161 Lock Nut OvZFv bk 1
37 190004 Screw(M6-1 x 85, M4.5-0.5 x 3} kxy 1
38 3500160 Differential Feed Graduations EEH R 1
39 110045 Screw(M4-0.7 X 12) Exy 2
40 3101754 Adjusting Screw FPIvRY 1
47 2100264 Adjusting Block FIv X8 1
42 2100259 Spring S 1
43 001123 Washer Ty 1
44 0034293 Retaining Ring Ay Iy 1
45 0020350 Differential Feed Lever Stopper ZEIL /A=A~y X 1
46 000669 Washer AR o 1
47 000600 Spring Washer ATY Ty oy 1
48 005049 Screw(M5-0.8 x 8) xRy 1
49 3509070 [3509026] Differential Feed Dog{(Middle) kY 1
50 110038 Screw(M2.5-045 X 4.5) xRy 1

VGS2700-8



15

VGS2700-8



FEED DRIVING MECHANISM
L

xR

15

RefNo Parts No. Description m 4 Amt. Req
1 3500131 Feed Bar Driving Shaft Lever 3* ) Ehi 1
2 120013 Screw(M6-1 X 15) = 8% 1
3 3500130 Feed Bar Link Pin wEDIvoEy 1
4 3500129 Feed Bar Link(Long) EIUVI(R) 1
5 160002 Screw(M4-0.7 x 5) Exy 3
6 3100195 Feed Bar Link{Short) EUUTER) 1
7 3100193 Feed Bar Connecting Rod Pin #EUOy REY 1
8 3500128 Feed Bar Connecting Rod Oy R 1
9 3100192 Retaining Ring ANy FUYY 2

10 3500105 Counterweight NSV AIITA b 1
11 110009 Screw(M4-0.7 X 8) Ry 4
12 3100623 Roller Bearing Z—RILRFUVT 1
13 3500127 Main Feed Eccentric EUIFEY 1
14 006212 Screw(M5-0.8 X 6) xRy 2
15 3100190 Roller Bearing —Z—RIRFIT 1
16 3500162 Feed Lift Connecting Rod =Y ETOaY R 1
17 3500119 Feed Bar Guide(Right) ®UEBAAC RE) 1
18 160007 Screw(M6-1 X 6) Exy 4
19 3500411 Oiling Felt W7ol 1
20 110030 Screw(M3-0.5 X 2.6) Exy 2
21 3201355 Roller Bearing —Z—RIRFYY 1
22 0013208 Retaining Ring Ay T 1
23 3500163 Feed Lift Shaft Lever * ) T Ehb 1
24 3500124 Collar(12 x 20 x 10mm) Hho— 2
25 160004 Screw(M6-1 x 4.8) xRy 3
26 160005 Screw(M6-1 X 8) Ry 2
27 310096 Oil Wick(¢ 5 X 130mm) SHS 1
28 3500164 Feed Lift Shaft Y LT 1
29 000397 Oil Wick(¢ 2 X TTmm) SHS 1
30 3500113 Feed Bar, Complete Set =& FE) 1
31 3500116 Feed Lift Block(Rear) AR(#) 1
32 0032867 Feed Lift Block(Front) AL () 1
33 3500115 Main Feed Bar ®‘mEVE 1
34 3500114 Differential Feed Bar AV A 1
35 3500408 Oiling Felt Bwazz/lLk 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide(Left) EUEHA R(E) 1
38 3500122 Main Feed Bar Driving Shaft Bax ) Eh 1
39 000750 Seal Plug B 1
40 2020002 Retaining Ring AbyZFUVT 1

Ref. No. 41 to 70

See the following page.

VGS2700-8



15

VGS2700-8



FEED DRIVING MECHANISM
e

x U HE

15

Ref.No Parts No. Description m A Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever i) i 1
42 110117 Screw(M5-0.8 X 9.5) bRy 1
43 3100214 Link Pin DyoEy 1
44 00019¢% Oil Wick(2.3 X 23 X 13mm) SHS 1
45 160006 Screw(M3-05 X 4) hxy 1
46 3500121 Main Feed Bar Connection BEVY>Y 1
47 3500120 Connection Bushing BEUYY I Tyva 1
48 300000 Washer AR 1
49 110118 Screw(M5-0.8 x 22) xRy 1
50 3500136 Adjusting Screw Stopper RURBEHRIR b v 1
51 160001 Screw(M4-0.5 x 3) k=xy 2
52 3500133 Main Feed Bar Adjusting Screw =g R Y 1
53 100067 Lock Nut OvZ77+wvhk 1
54 0020551 O-ring(P5) ouvy 1
55 3500132 Main Feed Bar Bracket R’YTSTy 1
56 3500138 Main Feed Lever Shaft(Right) #wEY LIN—Eh(H) 1
57 3500126 Connecting Shaft T 1
58 3240072 Spring A3 1
59 340003 Knock Pin(¢ 5 X 20mm) JwoEy 2
60 0068079 O-ring(P16) ovyy 1
61 3500137 Main Feed Lever Shaft{Left) #BEY LIN—E(E) 1
62 3500139 Main Feed Lever = LIIR— 1
63 110013 Screw(M4-0.7 X 8} kxy 1
64 3500141 Main Feed Graduations ®Y B R 1
65 009749 Screw(M4-0.7 X 16) kxy 2
66 0020350 Main Feed Lever Stopper EYLNR=A /R 1
67 - 000669 Washer Ty 1
68 000600 Spring Washer A7V T Ty 1
69 005049 Screw(M5-0.8 x 8) TRy 1
70 310102 Oil Wick(¢ 4.8 X 450mm) SHE 1

VGS2700-8



VGS2700-8



LUBRICATING MECHANISM
C |

Pk 2

16

RefNo Parts No. Description m 4 Amt. Req
1 3500412 Qil Receiver SEZ o m 1
2 110012 Screw(M4-0.7 x b) xRy 4
3 0032518 O-ring(P3) onvy 1
4 3500402 Oil Sight Top Nozzle J X 1
5 3100370 Oil Tube Joint, One Way ROB#E 6
6 000425 Washer Ty 2y 1
7 000234 Nut vk 2
8 0031831 Oil Tube Clamp EHRR 8
9 000463 Laced Wire(¢ 3 X 260mm) Tl 1

10 3500229 Oil Filter Cover AAWNT 1 IILT HIR— 1
11 110045 Screw(M4-0.7 X 12) Exy 3
12 3100061 O-ring (P42) o>y 1
13 3100345 Oil Filter FANT 1LY 1
14 3100329 Qil Filter Connector FANT 1 LT #F 1
15 0093617 Suction Pipe Bushing WAL T Ty a 1
16 3160152 Suction Pipe WAL T 1
17 3510067 Oil Tube(3 X 5 X 60mm) FANIRA T 1
18 3510065 Suction Pipe(Lower) ®A/RA () 1
19 3510068 [3160146] Felt Zzxz)lb 1
20 3160153 Suction Pipe Stay WARA T 1
21 110038 Screw(M2.5-045 X 4.5) Exy 1
22 3500422 Oil Tube(Long), Complete Set Eim/ 8 7 () (1) 1
23 3400261 Oil Tube(4 x 6 X 500mm) FdAIWIRAT 1
24 3100371 Oil Tube Joint, Two Way MmAg#RE 1
25 3100332 Oil Tube(4 x 6 X 37mm) FAINIRAT 1
26 320011 Fitting Stud(Long) BEHMFRILNE) 1
27 000567 Seal VAQE D% 3
28 320001 Qil Tube Joint, One Way FOEHRF 1
29 3500423 Qil Tube(Middle), Complete Set R/ 7 (s) (#8) 1
30 3500415 Oil Filter Screen B 1
31 3500424 Qil Tube(4 x 6 X 190mm) FAWIRAT 1
32 320008 Fitting Stud(Short) EMFRIL S GE) 3
33 320009 Fitting Stud(Long) BERFRILME) 1
34 3100356 Qil Tube(Short), Complete Set &5/ 7 (3E) (48) 1
35 3100331 Oil Tube(4 X 6 X 31mm) FdAIWINA T 1
36 3500418 Oiling Shower WEm v 1
37 3500410 Draining Felt /i A 1
38 3500404 Draining Pipe I 1
39 110013 Screw(M4-0.7 X 8) xRy 2
40 3500425 Oil Tube(4 x 6 X 350mm) FAIWIRATF 1

Ref. No. 41 to 55

See the following page.

VGS2700-8



VGS2700-8



LUBRICATING MECHANISM
]

gk L

16

RefNo Parts No. Description m A Amt. Req
47 3150143 Oil Pump, Complete Set Ry 7 (#8) 1
42 0030711 Oil Pump Driving Worm Gear DA —LFF 1
43 160001 Screw(M4-0.7 X 4) =87 2
44 120011 Screw(M6-1 X 18) ExY 2
45 100004 Nut Ty hk 1
46 3150151 Oil Nozzle for Worm Gear Ba/Rr 1
47 0010017 Bamboo Joint N TiRE 1
48 3510066 Oil Tube(2.5 x 4 X 400mm) FAIIAT 1
49 0010258 Connector(¢ 2.5-M5) AR S 2
50 0010019 Universal Elbow(M5) a=)X—HJILTILR 1
51 3510064 Oil Tube(25 x 4 X 550mm) FANIRACT 1
52 3500236 Dust Proof Plate B EEMR 1
53 3100330 Oil Tube Stay FAIIRA TR 1
54 3500006 Oil Sight Gauge AANT =Y 1
55 0010018 Bamboo Joint Ny TH#F 1

VGS2700-8



17

VGS2708-8F-WF11

S ({{

VGS2700-8



€ VGS2708-8F-WF11

EXCLUSIVE PARTS

Y7 ETIERTS

17

RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator BImEgRY 1
2 3200132 Presser Bar Spring(Quter) BIE/NR(X) 1
3
4 000665 Washer A 1
5
6 3510048 Presser Bar Stopper BEZ by 1
7 000669 Washer A 2
8 120030 Screw(M5-0.8 X 12) xRy 2
9 0093480 Presser Bar e 1

10 3517045 Walking Foot, C. Set(56) A —F I 1
11 160001 Screw(M4-0.7 X 4) xRy 1
12 100052 Nut Fwvhk 1
13 3207148 Presser Foot Spring BI/NxR 1
14 100020 Nut(M4-0.7) Fv bk 1
15 100057 Nut(M4-0.7) Fvhk 1
16 3207146 Adjusting Screw HEERY 1
17 160025 Screw(M3-0.5 X 6) xRy 1
18 0060270 Yoke Pin HrI—oYv 1
19 160001 Screw(M4-0.7 X 4) rExy 2
20 3107303 Presser Foot Spring(Left) INBIT/NR(E) ]
21 3247022 Presser Foot Hinge Pin ey Iy 1
22 110084 Screw(M3-0.5 X 4.2) = 1
23 0094507 Stitch Plate #Hik 1
24 3509031 Main Feed Dog ikl 1
25 3509030 Differential Feed Dog gnxy 1
26 3120076 Looper Thread Take-up W—IRRAFHL 1

VGS2700-8



18
VGS2730-8F

VGS2700-8



VGS2730-8F EXCLUSIVE PARTS
e

Y7 ETINERTM®

18

Ref.No Parts No. Description m A Amt. Req
1 3517017 Presser Foot, C. Set (56) AT (5H) 1
2 110004 Screw(M3.5-0.6 x 8) ji=3) 1
3 3107303 Presser Foot Spring(Left) NI /RR () 1
4 130016 Screw(M2.5-0.45 x 6) xRy 4
5 3107306 Presser Foot Hinge Pin HIEYIEY 1
6 110084 Screw(M3.5-05 X 4.2) xRy 1
7 000327 Lock Nut Ovo77F vy bk 1
8 260006 Adjusting Screw(1/8-44 x 95) RIS 1
9 3107304 Presser Foot Spring(Right) INBINR(A) 1

10 3519012 Top Feed Dog %Y 1
11 3508063 Stitch Plate(56S) iR 1
12 3509004 Differential Feed Dog [=1pzY, 1

VGS2700-8



19

VGS2740-8-WF11

‘
o,

S

VvGS2700-8



& VGS2740-8-WF11 EXCLUSIVE PARTS
]

Y7 ETILEREM®

19

RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIREEmRy 1
2 3200132 Presser Bar Spring(Outer) HTHEE/VR(K) 1
3
4 000665 Washer Ty 1
5
6 3510048 Presser Bar Stopper WITEI Ny 1
7 000669 Washer Tyy 2
8 120030 Screw(M5-0.8 X 12) IR 2
9 0093480 Presser Bar Bk 1

10-1 3517008 Walking Foot, C. Set(48) UA—FUIHIHE) 1
10-2 3517009 Walking Foot, C. Set(56) T+ —F v JHI(R) 1
10-3 3517010 Walking Foot, C. Set(64) DA — 2 7HIH) 1
11 160001 Screw(M4-0.7 x 4) Exy 1
12 100052 Nut Fvhk 1
13 3207148 Presser Foot Spring I/ 1
14 100020 Nut(M4-0.7) Fvhk 1
15 100057 Nut(M4-0.7) Fvhk 1
16 3207146 Adjusting Screw PR 1
17 160025 Screw(M3-0.5 X 6) xRy 1
18 0060270 Yoke Pin B|Ta—o > 1
19 160001 Screw(M4-0.7 X 4} xRy 2
20 3107303 Presser Foot Spring(Left) BT/ (E) 1
21 3247022 Presser Foot Hinge Pin WIe>IEYy 1
22 110084 Screw(M3-0.5 x 4.2) kxy 1

VGS2700-8



20

VGS2740-8F-WF11

26-2

VGS2700-8



€ VGS2740-8F-WF11 EXCLUSIVE PARTS
-

Y7 ETILERE

20

Ref.No Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator HIREmRY 1
2 3200132 Presser Bar Spring(Outer) HIE/NR(KX) 1
3
4 000665 Washer A 1
5
6 3510048 Presser Bar Stopper BIgEXbyR 1
7 000669 Washer AR 4 2
8 120030 Screw(M5-0.8 x 12) xRy 2
9 0093480 Presser Bar B 1

10-1 3517007 Walking Foot, C. Set(40) U —FYTHIHE) 1
10-2 3517008 Walking Foot, C. Set(48) JA4—F 2 THIMER) 1
10-3 3517009 Walking Foot, C. Set(56) A4 —F I (HE) 1
11 160001 Screw(M4-0.7 x 4) IExRY 1
12 100052 Nut Fvhk 1
13 3207148 Presser Foot Spring BINX 1
14 100020 Nut(M4-0.7) Fwv bk 1
15 100057 Nut(M4-0.7) Fvhk 1
16 3207146 Adjusting Screw MRy 1
17 160025 Screw(M3-0.5 X 6) xRy 1
18 0060270 Yoke Pin Hra—Jsy 1
19 160001 Screw(M4-0.7 X 4} =% 2
20 3107303 Presser Foot Spring(Left) MBI/ (EE) 1
21 3247022 Presser Foot Hinge Pin BreyyEy 1
22 110084 Screw(M3-0.5 x 4.2) I 1
23 0093352 Needle Clamp(40)(2 Needle) g1k X 1
24-1 3508081 Stitch Plate(40S1) £ 1
24-2 3508082 Stitch Plate(48S1) #iR 1
24-3 3508083 Stitch Plate(56S1) 2K 1
25 3509046 Main Feed Dog &Y 1
26-1 3509025 Differential Feed Dog(Middle){40) ikl 1
26-2 3509026 Differential Feed Dog(Middle) (48, 56) =Y 1

VGS2700-8



21
EXTRA PARTS

VGS2700-8



EXTRA PARTS 4 3 B 5 21

RefNo Parts No. Description m A Amt. Req
1 3500603 Self-cleaning Pipe NIV =2 TNRAT 1
2 3500605 Pipe Holder IRA TR 2
3 3100033 Supplementary Front Cover B A1/~ 1

4 110105 Screw(M5-0.8 X 12) = 2
5 000426 Washer Ty 2
6 0093690 Timing Gauge A= 1
7 0095220 Looper Timing Gauge W—IREAZ - 1
8 3500493 Timing Gauge AT =Y 1
9 3100256 HR Device, Complete Set HRZE (1R) 1

10 3100254 HR Container HR& > ¥ 1

11 1090190 Pipe Joint A THRF 1

12 3100253 Oil Tube b eI AG 1

13 310007 Felt(2.56 x 2.5 x T00mm)} )bk 1

14 3100250 HR Cup HRAw S 1

15 310006 HR Felt HRZ7zIL b 1

16 000637 Seal Plug i 1

17 110013 - Screw(M4-0.7 x 8) Exy 2

VGS2700-8



22

VGS2700-8



THREAD STAND

RIUB

22

RefNo Parts No. Description m & Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) HRIZA (FH)(64:%MA) 1
2 9620631 Column Cap AT LFvv 7/ 1
3 9620670 Column Pipe(Upper) A5 LA F{E) 1
4 9620689 Thread Guide Holder(Large) HA RRILZ(K) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) ERY 3
7 910001 Nut +Fvk 4
8 9620673 Column Pipe Connector a5 LJRA TikF 1
9 911006 Screw(M5-0.8 X 13) xRy 2

10 910000 Nut vk 8
11 9620675 Column Pipe(Lower) a5 LI 7(T) 1
12 930052 Washer A 1
13 930053 Spring Washer AU T Ty 1
14 910003 Nut(M16-1.5) vk 1
15

16 9620703 Thread Hanger(3 Spools Type) Z Ly RNV HEBERA) 4
17 9620700 Thread Eyelet FALv bk 6
18 9620688 Thread Hanger Holder AL v RAY g+ 4
19 911060 Screw(M6-1 X 15) TRy 4
20 9620691 Thread Guide Arm HARFP—L4 1
21 9620690 Thread Guide Holder(Small) HA RRILY (V) 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA RO FRA) 1
23 9620678 Spool Cushion ART7=NoyvraYy 6
24 9620679 Spool Pin A7)l 6
25 9620680 Spool Mat A7=I~Nwv bk 6
26 9620681 Spool Seat Disc Z4m 6
27 930055 Spring Washer ATV Ty oy 6

VGS2700-8



23

14 :
©

15—@
16—@)

Table top installation EFEH K
(with UT-A Device) /

ok

19

20

VGS2700-8




ACCESSORIES

V7 Ay VR E LA

23

RefNo Parts No. Description m A Amt. Req
1 3500700 Belt Cover NIV~ AR~ 1
2 110028 Screw(M6-1 X 46) xRy 2
3 9620003 Bag EnS 1
4 Needle(System : UY x 128GAS) iy 5
5 0099094 Screwdriver(2.5 X 75mm) 2 AN 1
6 0099091 Screwdriver(5.5 X 200mm) 2 AN 1
7 0099051 Thread Tweezers Evtwvh 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALVF 1
9-1 9720261 Instructions Book 1
9-2 9720260 BRIk WEtAEE 1

10 9710106 Parts Book R=YTwvy 1
11 9620008 SF Qil 28(12) pic| 1
12 3500614 [0063009] Oil Reservoir Rubber Cushion LR 4
13 180008 Setting Screw(M6-1 x 63) Bt xY 4
14 000528 Washer Ty 8
15 000667 Spring Washer ATV I Ty 4
16 000011 Nut vk 4
17 3500701 Belt Cover(L.ower) NIV EANR=(F) 1
18 006905 Wood Screw(¢ 5.1 X 20) AR 3
19 0037988 Screwdriver(Short) TZRZO4N 1
20 9620202 Hexagonal Wrench(2.0mm) eAaLYF 1
21 3160190 Needle Thread Retainer Support,C.Set  /©\AF& () 1
22 3160191 Needle Thread Retainer Support INRFE 1
23 005431 Screw(1/8-44 x 4.4) Ry 1
24 0036175 Thread Retainer Disc Support IGRFIR 1
25 0032425 Needle Thread Retainer Dice INERFm 1
26 0032426 Needle Thread Retainer Spring INRF IR 1
27 001093 Screw(1/8-44 X 2.2) xRy 1

VGS2700-8



24

WARNING LABEL EEH X)L

LABEL Parts No. Description
SNL T ATz
390220 |SAFETY INSTRUCTON LABEL

HASSEEZSE| conR-ERTHEEE ‘

B
R
El

[op)
L
[ e
-
o
=

ERZAAyFETo 14,
ADANGER | o a3 b, DANGER : WARNING OF ELEGTRIG SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power R
supply and wait RBREFESIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ANL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[ERERATERR L
EYE GUARD : TAKE GARE NOT GAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FAINGERS
THEE
CAUTION SHEESNIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

BEEFENL




LIST of MAIN SPARE PARTS
(EEEmMYRARN)



25

VGS2700-8 class LIST of MAIN SPARE PARTS(EEHESY 2 1)

VGS2740-164S8-8-WF11

Main Parts Needle Presser Stitch Stitch Differential
Clamp Foot Plate Plate Feed Dog
C. Set Tongue
Models g1k A HI(4E) iR EHHRIT A&
VGS2708-8F-WE1 1 0093357 3517045 0094507 | ———- 3509030
VGS2730-156S1-8F 0093357 3517017 3508063 | ——— 3509004
VGS2740-140S1-8F-WE11 | 0093352 3517007 3508081 | ——- 3509007
VGS2740-148S8-8 0093356 3517002 3508150 3508154 1"
VGS2740-14858-8-WF11 " 3517008 " " Z
VGS2740-148S1-8F-WF11 " " 3508082 | «———- e
VGS2740-15658-8 0093357 3517003 3508150 3508155 "
VGS2740-156S8-8-WF11 " 3517009 " " "
VGS2740-156S1-8F-WF11 " 1" 3508083 | ——— "
VGS2740-164S8-8 0093358 3517004 3508150 3508156 "
" 3517010 " " "




Differential Main Top Looper
Feed Dog Feed Dog Feed Dog
(Middle)
ikl ®EY E3£Y JL—i
-— 3509031 3519010 3109300
-— 3509005 3519012 3109300
3509025 3509046 3519010 3109300
3509070 3509005 " 3109302
n n n 1)
3509026 3509046 " "
3509070 3509005 " 3109300
n n n 1
3509026 3509046 " "
509070 3509005 " "

n

14

n

n

25



26

INDEX
VGS2700-8 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
000010 14 35 000669 15 67 009748 1 8
000011 23 16 000669 17 7 009749 15 65
000014 4 59 000669 19 7 009750 1 40
000014 9 67 000669 20 7 009750 7 25
000015 2 29 000690 8 6] 009751 11 10
000177 3 6 000690 14 33 009779 9 66
000195 4 16 000726 1 37 009784 11 2
000199 15 44 000740 9 15 009977 10 27
000206 8 52 000740 10 2
000206 9 11 000740 13 46 0010017 13 10
000234 16 7 000750 15 39 0010017 16 47
000278 9 5] 000989 6 2 0010018 16 55
000309 7 20 0010019 16 50
000327 8 21 001093 23 27 0010258 16 49
000327 18 7 001107 5 18
000360 3 38 001123 14 43 0013208 15 22
000397 4 60 001170 8 64
000397 15 29 001818 3 35 0020051 4 48
000425 16 6 001900 7 8 0020052 2 8
000426 11 29 0020119 3 16
000426 21 5 003302 8 22 0020137 1 29
000445 8 2 0020271 8 13
000463 16 9 004182 2 .51 0020350 14 45
000487 8 43 004182 7 28 0020350 15 66
000528 12 8 004272 9 40 0020538 11 25
000528 23 14 0020551 15 54
000538 2 32 005049 14 48 0020759 1 5
000538 3 30 005049 15 69 0020759 2 7
000538 8 41 005075 1T 30
000555 6 26 005431 23 23 0024083 3 2
000567 16 27 005650 8 36 0024084 3 1
000600 6 27 005650 9 45
000600 14 47 0026081 10 22
000600 15 68 006202 2 19 0026099 10 18
000623 13 47 006202 3 41 0026413 10 15
000637 13 40 006202 11 17
000637 21 16 006212 6 49 0030255 3 3
000665 1 39 006212 15 14 0030711 16 42
000665 2 15 006233 1 22 A
000665 17 4 006905 23 18 0031111 3 7
000665 19 4 0031831 16 8
000665 20 4 007627 2 41
000667 6 31 007627 3 31 0032425 23 25
000667 23 15 0032426 3 b2
000669 3 46 009142 7 10 0032426 23 26
000669 4 55 009526 12 23 0032518 16 3
000669 11 11 009604 12 14 0032646 12 13

000669 14 46 009747 9 57 0032684 4 44



Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =2

Parts No. PageNo. Ref.No. Weight(g)

VGS2700-8

Parts No. PageNo. Ref.No. Weight(g)
0032867 15 32
0032952 3 4
0033024 10 20
0034293 11 9
0034293 14 44
0035813 3 37
0036175 23 24
0037108 3 36
0037164 1 20
0037988 23 19
0060142 8 8
0060270 17 18
0060270 19 18
0060270 20 18
0063051 12 18
0063053 .12 20
0063055 4 8
0063056 12 21
0063057 12 22
0063515 8 60
0065275 2 14
0065372 8 3
0065389 13 30
0068011 1 4
0068079 15 60
0068181 8 37
0068202 9 34
0068202 14 24
0077179 11 13
0077270 8 1
0085710 11 32
0090071 3 b
0090807 3 12
0090812 3 9
0090856 3 11

0092305

0093154
0093186
0093212
0093352
0093356
0093357
0093358
0093365
0093480
0093480
0093480
0093611
0093617
0093690
0093864
0093864

0094201
0094390
0094507

0095027
0095220
0095334
0095367

0099051
0099091
0099094

100002
100003
100004

- 100007

100020
100020
100020
100052
100052
100052
100057
100057
100057
100067

110001

6 b

6 40
7 24
7 16
20 23
7 5-1
7 5-2
7 5-3
7 7
17 9
19 9
20 9
8 10
16 15
21 6
1 9
2 13

2 43
8 62
17 23

11 21
21 7
8 63
2 50

23 7
23 6
23 5

13 26
12 9
16 45
9 41
17 14
19 14
20 14
17 12
19 12
20 12
17 15
19 15
20 15
15 53

8 7

110002
110002
110004
110004
110004
110005
110009
110009
110009
110009
110009
110010
110011
110011
110012

110012

110012
110012
110013
110013
110013
110013
110013
110013
110016
110019
110021
110022
110022
110023
110023
110027
110028
110030
110031
110031
110035
110035
110036
110038
110038
110039
110041
110043
110045
110045
110045
110045

2
9
8
14
18
13
3
5
8

12

15
2
7

40
61
16
19
2
16
26
14
40
5
11
34
12
31
25
44
33
2
28
28
14
63
39
17
23
24
15
36
24
25
37
49
2
20
31
26
4
5
28
50
21
4
17
35
2
11
39
11



INDEX

VGS2700-8 Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110046 14 14 120049 13 36 160005 6 3
110048 1 13 160005 15 26
110054 3 24 130002 2 38 160006 9 32
110054 8 14 130002 7 18 160006 15 45
110054 11 15 130002 9 7 160007 5 5
110060 1 14 130003 2 6 160007 6 4
110067 6 51 130003 3 28 160007 9 68
110076 4 58 130016 8 18 160007 10 26
110084 8 20 130016 18 4 160007 12 17
110084 17 22 160007 14 27
110084 18 6 140004 9 20 160007 15 18
110084 19 22 140004 10 33 160021 11 27
110084 20 22 160024 13 7
110094 11 34 150001 8 12 160025 17 17
110101 13 9 160025 19 17
110105 21 4 160000 T 19 160025 20 17
110106 6 33 160000 9 2] 160029 7 13
110115 9 62 160000 10 30 160030 10 23
110116 4 1 160001 2 26 160033 8 28
110117 15 42 160001 5 7 160041 6 b2
110118 8 53 160001 8 34 160043 13 39
110118 15 49 160001 9 35
110120 13 2 . 160001 9 73 170001 2 24
110135 6 35 160001 10 13 170009 8 56
160001 11 4 170010 3 44
120001 6 22 160001 13 18 170010 4 53
120001 8 58 160001 14 22 170010 11 18
120001 9 72 160001 15 51 170038 8 55
120006 8 51 160001 16 43 170041 8 31
120009 2 2 160001 17 11 170042 3 53
120010 8 45 160001 17 19 170058 8 24
120011 14 3 160001 19 11
120011 16 44 160001 19 19 180008 23 .13
120012 5 3 160001 20 11 180012 11 12
120013 6 24 160001 20 19 180033 9 39
120013 9 13 160002 15 5
120013 10 7 160003 5 21 190004 14 37
120013 12 11 160003 6 20 190077 9 64
120013 13 42 160003 9 3 190078 2 42
120013 15 2 160003 10 4
120015 6 28 160003 11 20 260006 18 8
120016 1 33 160003 12 3
120027 1 7 160003 13 29 290029 3 8
120030 17 8 160004 5 17
120030 19 8 160004 6 39 300000 9 10
120030 20 8 160004 15 25 300000 13 25
120049 9 5 160005 2 21 300000 14 13
120049 10 41 160005 5 4 300000 15 48



INDEX

VGS2700-8 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. Page No. Ref.No. Weight(g)
300005 5 2 911002 22 5 3100145 13 44
300005 8 44 ’ 911006 22 9 3100146 13 43
300006 12 6 911060 22 19 3100149 13 31
300100 2 25 3100151 13 32
300100 3 45 930052 22 12 3100157 13 14
300100 4 54 930053 22 13 3100158 13 15
300500 13 5 930055 22 27 3100159 13 17
3100190 15 15
310006 21 15 1090190 21 11 3100192 15 9
310007 21 13 3100193 15 7
310040 6 16 2020002 15 40 3100195 15 ©
310068 9 23 3100205 13 12
310068 10 35 2049401 1 35 3100207 1 10
310079 9 74 3100207 10 28
310094 12 19 2100137 9 14 3100214 15 43
310096 14 9 2100137 10 3 3100231 15 36
310096 15 27 2100176 9 52 3100241 5 26
310099 6 50 2100194 8 48 3100245 5 30
310100 5 20 2100218 6 25 3100250 21 14
310102 15 70 2100218 12 27 3100253 21 12
310106 4 4 2100249 14 11 3100254 21 10
310132 6 36 2100253 14 25 3100256 21 9
2100259 11 8 3100272 4 56
320001 16 28 2100259 14 42 3100275 6 12
320008 16 32 2100264 14 41 3100283 6 13
320009 16 33 2100267 8 33 3100305 12 16
320011 16 26 2100267 14 29 3100307 12 24
2100288 9 29 3100309 12 7
330000 7 21 3100310 8 11
330011 2 20 2110191 13 37 3100329 16 14
330016 13 20 2110361 8 46 3100330 16 53
330017 7 1 3100331 16 35
2120082 10 14 3100332 16 25
340000 1 34 2120083 10 19 3100338 7 26
340001 13 33 3100345 16 13
340003 8 49 2150112 8 26 3100356 16 34
340003 14 31 3100370 16 5
340003 15 59 3100006 4 36 3100371 16 24
3100033 21 3 3100384 3 21
350009 3 20 3100061 16 12 3100386 3 22
3100110 8 ©9 3100533 8 57
390198 1 15 3100122 5 12 3100555 13 3
3100123 5 15 3100623 15 12
910000 22 10 3100127 5 13 3100630 2 49
910001 22 7 3100129 6 7 3100631 2 52
910003 22 14 : 3100131 5 10
3100132 5 11 3101754 14 40
911001 22 6 3100742 13 38



INDEX

VGS2700-8 Page =5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref:No. Weight(g) Parts No. PageNo. Ref No. Weight{g)
3107303 8 17 3160070 10 25 3207146 17 16
3107303 17 20 3160071 10 24 3207146 19 16
3107303 18 3 3160073 11 19 3207146 20 16
3107303 19 20 3160074 11 23 3207148 17 13
3107303 20 20 3160076 11 24 3207148 19 13
3107304 18 9 3160077 11 22 3207148 20 13
3107306 18 5 3160080 11 26

3160081 11 30 3240015 7 22
3109300 13 1-2 3160082 11 28 3240016 7 23
3109302 13 1-1 3160084 11 16 3240026 8 6

3160085 11 1 3240072 15 58
3120072 6 48 3160086 11 3 3240086 11 14
3120076 17 26 3160088 11 7 3240087 11 6

3160090 8 29 3240091 11 5

3139200 5 27 3160091 8 39

3160092 9 36 3247022 8 19
3150143 16 41 3160098 9 24 3247022 17 21
3150151 16 46 3160098 10 36 3247022 19 21

3160103 9 37 3247022 20 21
3160008 2 10 3160104 9 33
3160009 2 9 3160109 9 71 : 3260010 5 9
3160022 4 40 3160114 9 55 3260011 6 9
3160023 4 41 3160116 9 59 .
3160024 4 42 3160120 9 bH4 3400261 16 23
3160025 4 45 3160124 9 46
3160026 4 46 3160138 12 12 3500004 1 32
3160027 4 43 3160152 16 16 3500005 1 31
3160034 9 2 3160153 16 20 3500006 16 54
3160036 9 12 3160158 4 5 3500007 1 27
3160037 9 16 3160163 8 4 . 3500008 2 45
3160038 9 18 3160173 10 1 3500012 2 12
3160038 10 10 3160190 23 21 3500021 4 17
3160039 9 17 3160191 23 22 3500022 4 20
3160039 10 11 3500023 4 30
3160049 10 39 3200013 2 47 3500024 4 31
3160050 10 40 3200033 2 30 3500025 4 25
3160051 10 9 3200086 9 38 3500026 4 28
3160052 10 43 3200112 7 15 3500027 4 29
3160054 10 42 3200132 17 2 3500028 4 26
3160056 10 5 3200132 19 2 3500029 4 27
3160057 10 6 3200132 20 2 3500030 4 21
3160058 10 8 3200215 14 7 3500031 4 23
3160061 10 16 3500032 4 24
3160062 10 17 3201355 15 21 3500033 4 32
3160063 10 21 3500034 4 33
3160064 10 12 3204020 4 39 3500035 4 34
3160065 10 29 3204021 4 6 3500036 4 35
3160066 10 31 3500037 4 37



INDEX

VGS2700-8 Page =6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500038 4 38 3500123 15 41 3500213 1 18
3500039 4 22 3500124 15 24 3500214 1 24
3500040 4 19 3500126 15 57 3500215 T 17
3500041 4 14 3500127 15 13 3500216 1 21
3500044 4 10 3500128 15 8 3500217 1 26
3500045 4 11 3500129 15 4 3500219 2 3
3500046 4 15 3500130 15 3 3500221 2 37
3500047 4 12 3500131 15 1 3500222 2 27
3500048 4 13 3500132 15 55 3500223 2 22
3500050 4 9 3500133 15 52 3500224 2 1
3500051 6 1 3500136 15 50 3500225 2 35
3500054 6 6 3500137 15 61 3500226 2 33
3500062 6 37 3500138 15 56 3500227 2 4
3500064 6 38 3500139 15 62 3500228 2 5
3500065 6 29 3500141 15 64 3500229 16 10
3500066 6 23 3500142 14 16 3500230 2 46
3500067 6 30 3500143 14 12 3500232 3 39
3500068 6 11 3500144 14 10 3500233 2 39
3500069 6 10 3500146 14 8 3500234 3 40
3500070 6 45 3500147 14 1 3500236 16 52
3500071 6 44 3500148 14 2 3500237 3 42
3500072 6 41 3500149 14 4 3500238 3 33
3500073 6 42 3500150 14 21 3500240 3 43
3500074 6 46 3500151 14 20 3500242 3 50
3500075 6 47 3500152 14 5 3500245 3 47
3500076 6 43 3500153 14 23 3500246 3 48
3500081 12 1 3500154 14 6 3500247 3 51
3500082 12 2 3500155 14 26 3500249 3 55
3500084 12 4 3500156 14 28 3500250 3 54
3500086 12 10 3500157 14 30 3500255 2 16
3500091 7 14 3500158 14 32 3500256 2 18
3500095 4 7 3500160 14 38 3500269 3 25
3500096 4 6] 3500161 14 36 3500270 3 32
3500097 12 28 3500162 15 16 3500271 3 34
3500100 7 3 3500163 15 23 3500274 13 8
3500101 5 1 3500164 15 28 3500281 3 19
3500104 5 6 3500165 5 22 3500284 3 15
3500105 15 10 3500166 5 23 3500285 3 17
3500109 5 16 3500167 5 29 3500286 3 13
3500113 15 30 3500172 13 45 3500287 3 10
3500114 15 34 3500174 13 41 3500291 8 42
3500115 15 33 3500178 . 13 22 3500292 8 59
3500116 15 31 3500179 13 13 3500293 8 35
3500118 15 37 3500180 13 19 3500294 8 38
3500119 15 17 3500201 1 1 3500295 8 50
3500120 15 47 3500202 3 27 3500297 17 1
3500121 15 46 3500211 1 23 3500297 19 1
3500122 15 38 3500212 1 16 3500297 20 1



INDEX

VGS2700-8 Page =7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500299 8 54 3508081 20 24-1 3510044 9 70
3500300 8 32 3508082 20 24-2 3570045 6 8
3500305 8 47 3508083 20 24-3 3510047 1 38
3500309 13 49 3508150 7 9 3510048 17 6
3500310 7 2 3508154 7 27-1 3510048 19 6
3500320 13 6 3508155 7 27-2 3510048 20 6
3500402 - 16 4 3508156 7 27-3 3510050 4 51
3500404 16 38 3510051 4 52
3500407 4 18 3509004 18 12 3510052 4 57
3500408 15 35 3509005 14 18 3510055 11 33
3500410 16 37 3509007 14 17 3510057 9 60
3500411 15 19 3509025 20 26-1 3510059 9 43
3500412 16 1 3509026 20 26-2 3510060 9 44
3500413 5 25 3509030 17 25 3510062 9 42
3500415 16 30 3509031 17 24 3510063 8 30
3500418 16 36 3509046 20 25 3510064 16 51
3500419 5 32 3509070 14 49 3510065 16 18
3500422 16 22 3509202 5 31 3510066 16 48
3500423 16 29 3509320 12 25 3510067 16 17
3500424 16 31 3510068 16 19
3500425 16 40 3510008 1 6 3510070 2 48
3500426 13 11 3510011 1T 11
3500430 1 3 .3510012 1 12 3517002 8 15-1
3500442 6 34 3510017 9 1 3517003 8 15-2
3500444 6 18 3510018 9 4 3517004 8 15-3
3500445 6 19 3510020 9 27 3517007 20 10-1
3500446 6 21 3510021 9 28 3517008 19 10-1
3500448 6 14 3510022 9 30 3517008 20 10-2
3500450 3 18 3510023 10 32 3517009 19 10-2
3500451 3 23 3510024 9 31 3517009 20 10-3
3500456 5 19 3510025 6 17 3517010 19 10-3
3500458 13 27 3510027 9 8 3517017 18 1
3500459 13 28 3510028 9 9 3517031 8 25
3500460 13 34 3510029 9 6 3517032 8 27
3500461 13 48 3510030 9 47 3517037 8 23-1
3500465 6 32 3570031 9 48 3517038 8 23-2
3500466 3 29 3510032 9 49 3517045 17 10
3500493 21 8 3510033 9 53
3500603 21 1 3510034 9 50 3519010 9 65
3500605 21 2 35710035 9 63 3519012 18 10
3500614 23 12 3510037 9 26
3500615 7 11 3510037 10 38 4109403 1 36
3500616 7 19 3510038 9 19
3500617 7 17 3570039 9 22 9620003 23 3
3500700 23 1 3570039 10 34 9620008 23 11
3500701 23 17 3510040 9 56 9620202 23 2
3510041 9 58 9620210 23 8
3508063 18 11 3510043 9 69 9620631 22 2



Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref.No. Weight(g)

Page =8

Parts No. PageNo. Ref.No. Weight(g)

VGS2700-8

9620666 22
9620670 22
9620673 22
9620675 22
9620678 22
9620679 22
9620680 22
9620681 22
9620688 22
9620689 22
9620690 22
9620691 22
9620696 22
9620700 22
9620703 22
9710106 23
9720260 23
9720261 23

22
3
8

11

23

24

25

26

18
4

21

20
1

17

16

10



P/N 9710106(P)
No. 2 Edited in 2007.7
(VGS2700-8)

jamato

VYIRSV VEEKRNEH
YAMATO SEWING MACHINE MFG. £0,LT0.

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 KERWERAEXE4THAFI2S
TEL(06)6364-1321(/) FAX(06)6365-5176

Printed in Japan 2007.7.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED VERTICAL MECHANISM
	[P9]   上送リ上下機構
	[P10] TOP FEED ROCKER MECHANISM
	[P10] 上送リ前後機構
	[P11] TOP FEED DIFFERENTIAL MECHANISM
	[P11] 上送リ差動機構
	[P12] SPREADER MECHANISM
	[P12] 飾リ糸ルーパ機構
	[P13] LOOPER DRIVING MECHANISM
	[P13] ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] LUBRICATING MECHANISM
	[P16] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] VGS2708-8F-WF11
	[P18] VGS2730-8F
	[P19] VGS2740-8-WF11
	[P20] VGS2740-8F-WF11

	[P21] EXTRA PARTS
	[P21] 特注部品
	[P22] THREAD STAND
	[P22] 糸立台
	[P23] ACCESSORIES
	[P23] アクセサリ関係
	[P24] WARNING LABEL
	[P24] 警告ラベル
	[P25] LIST of MAIN SPARE PARTS
	[P25] 主要部品リスト
	[P26] INDEX
	[P26] 索引

